~Kiyhotla

INSTRUCTION MANUAL
LD REAR DISCHARGE KIT
(K6312-95001)
HD REAR DISCHARGE KIT
(K6313-95001)
for KUBOTA RIDING MOWER G23 / G26

MANUEL D’INSTRUCTION
KIT DE DECHARGE ARRIERE LD
(K6312-95001)

KIT DE DECHARGE ARRIERE HD
(K6313-95001)
pour TONDEUSE AUTOPORTEE

BEDIENUNGSANLEITUNG
LD GRASFANG-SET
(K6312-95001)

HD GRASFANG-SET
(K6313-95001)
fur KUBOTA AUFSITZMAHER G23 / G26

ENGLISH

\ KUBOTA G23/ G26 )
BEFORE INSTALLING REAR DISCHARGE [LD Rear discharge kit parts list]
KIT i‘zf' PART No. PART NAME QTY | REMARKS
A Read all instructions and safety instructions in this ! KE313-9501-0 | FRAME, RD.FRONT !
manual and on your machine safety decals. 2 | K6313-9502-0 | PLATE, RD.SIDE LH 1
A Hang a "DO NOT OPERATE" tag in operator station. 3 K6313-9503-0 | PLATE, RD.SIDE RH 1
4 | K6313-9504-0 | COVER, RD.TOP 1
A CAUTION 5 | K6313-9515-0 | PLATE, RD MID 2
To avoid personal injury: 6 | K6313-9506-0 | STAY, RD.REAR 1
2 Zggﬁ;r;ﬁ?s:ri'iﬂz %?aall((f;rm and level surface. 7 | K6313-9514-0 | PLATE, RD.REAR 1
A\ Stop the engine and remove the key. 8 | K6313-9505-0 | PLATE,RD.BOTTOM | 2
B CHECKING PARTS AND PARTS LIST O | XOOTS-%0T0 | ANDLE RDREAR |
NOTE : 10 | K2561-5528-0 | HANDRAIL 1
A Referring to the figure, check the component parts 11 | K6312-9511-0 | ARM, SWITCH 1
A 2(;::‘);’6'?9,\}3%?;:2? gslf.I ST 12 | K6312-9508-0 | STAY, RD.UPPER 1
13 | K6312-9509-0 | STAY, RD.LOWER 2
[LD Rear discharge kit parts] 14 | 0175450610 | BOLT, FLANGE 8 | Mex10
15 | 01754-50614 | BOLT, FLANGE 29 | Méx14
16 | 01754-51040 | BOLT, FLANGE 2 | m10x40
17 | 02751-50060 | NUT, FLANGE 37 | me
18 | K2561-5529-0 | NUT, CAP 2 [ m10
19 | K2563-6269-0 | NUT, CAP 8 |wme
20 | 04011-50100 | WASHER, PLAIN 2
21 | 04512-50100 ‘IZVOACS}':ER’ SPRING 2
22 | 05516-51200 | PIN, SNAP 2
23 | K6312-9516-0 | WIRE, ASSY RD 1
24 | K1162-6525-2 | LABEL, KUBOTA 1
25 K6313-9551-0 %'gg‘:@é;—\( 1 This paper

4KAABAJAPOO1A

PRINTED IN U.S.A.
IMPRIME AUX ETATS-UNIS  © KUBOTA Corporation 2009
IN DEN USA GEDRUCKT.

Code No.
N° de code. K6313-9551-2
Code-Nr.



T
N
-
O
Z
L

[HD Rear discharge kit parts]

@i x4
@>ox4 Brle® @
4KAABAJAPO02A

[HD Rear discharge kit parts list]

Eif.' PART No. PART NAME QTY | REMARKS
1 K6313-9501-0 | FRAME, RD.FRONT 1
2 K6313-9502-0 | PLATE, RD.SIDE LH 1
3 K6313-9503-0 | PLATE, RD.SIDE RH 1
4 K6313-9504-0 | COVER, RD.TOP 1
5 K6313-9515-0 | PLATE, RD MID 2
6 K6313-9506-0 | STAY, RD.REAR 1
7 K6313-9514-0 | PLATE, RD.REAR 1
8 K6313-9505-0 | PLATE, RD.BOTTOM 2
9 K6313-9507-0 | HANDLE, RD.REAR 1
10 K2561-5528-0 | HANDRAIL 1
11 K6313-9512-0 | COVER, DUCT LH 1
12 K6313-9513-0 | COVER, DUCT RH 1
13 K6313-9511-0 | ARM, SWITCH 1
14 K6313-9508-0 | STAY, RD.UPPER 1
15 K6313-9509-0 | STAY, RD.LOWER 2
16 01754-50610 | BOLT, FLANGE 8 M6x10
17 01754-50614 BOLT, FLANGE 35 M6x14
18 01754-50620 | BOLT, FLANGE 2 M6x20
19 01754-51040 BOLT, FLANGE 2 M10x40
20 01774-51225 | BOLT, FLANGE 2 M12x25
21 01133-51245 | BOLT, SEMS 4 M12x45
22 02751-50060 NUT, FLANGE 45 M6
23 02771-50120 | NUT, FLANGE 2 M12
24 02174-50120 HEX, NUT 4 M12
25 K2561-5529-0 | NUT, CAP 2 M10
26 K2563-6269-0 | NUT, CAP 8 M6
27 04011-50100 WASHER, PLAIN 2
28 04512-50100 \(\g\ggER’ SPRING 2
29 32751-1495-0 | WASHER 8
30 K6313-9517-0 | STAY, PIPE RAKE 1
31 K6313-6475-0 | BRACKET, U 1
32 03024-60410 | SCREW, SEMS 4
33 02054-50040 HEX, NUT 4
34 K1162-6525-2 | LABEL, KUBOTA 1
35 K6313-9551-0 MANUAL, 1 This paper

ASSEMBLY




B REAR DISCHARGE ASSEMBLY

1. As shown in the figure, assemble the two RD mid
plates (2) behind the RD top cover (1) with eight cap
nuts (3) from outside the RD top cover (1).

Inside

4KAABAJAPOO3A
(1) RD top cover (LD:<4>, HD:<4>)

(2) RD mid plate (LD:<5>, HD:<5>)
(3) Cap nut (LD:<19>, HD:<26>)

2. [FOR LD]
As shown in the figure, apply the flange bolts (4) (four
on each side) from outside to install the LH RD side
plate (2) and RH RD side plate (3) onto the RD front
frame (1). Tighten up the eight flange nuts (5) behind
the RD front frame (1).
At that time, assemble the switch arm (6) as shown in
the figure. Using the two upper flange bolts (4) at the
RH RD side plate, fix the switch arm (6) on the outside
of the RH RD side plate (3).
[FOR HD]
As shown in the figure, apply the flange bolts (4) (four
on each side) from outside to install the LH RD side
plate (2) and the RH RD side plate (3) onto the RD
front frame (1). Tighten up the flange nuts (5) behind
the RD front frame (1).

D]

4KAABAJAPOO4A

HD|

4KAABAJAP0O05A

(1) RD front frame (LD:<1>, HD:<1>)
(2) LH RD side plate (LD:<2>, HD:<2>)
(3) RH RD side plate (LD:<3>, HD:<3>)
(4) Flange bolt (LD:<15>, HD:<17>)

(5) Flange nut (LD:<17>, HD:<22>)

(6) Switch arm (LD:<11>)

3. As shown in the figure, assemble the RD top cover (1)
to the upper stays of the LH RD side plate and the RH
RD side plate with the flange bolts (3)(4) (five on each
side) on the outside of RD top cover (1) and ten flange
nuts (5) behind it.

Then assemble the RD rear handle (2) to the RD top
cover (1) with the two flange bolts (4) outside the RD
top cover (1) and the two flange nuts (5) behind it.
Tighten up all the flange bolts and flange nuts that are
mentioned in STEP 3 above.

4KAABAJAP0O06A

(1) RD top cover (LD:<4>, HD:<4>)
(2) RD rear handle (LD:<9>, HD:<9>)
(3) Flange bolt (LD:<14>, HD:<16>)
(4) Flange bolt (LD:<15>, HD:<17>)
(5) Flange nut (LD:<17>, HD:<22>)

T
2
-
©)
pa
L




4. As shown in the figure, place the RD bottom plate (1)
behind the LH RD side plate (5). Apply the four flange
bolts (2) from outside and the flange nuts (3) from
inside to fix the RD bottom plate (1) at the bottom of
the LH RD side plate (5).

At that time, put the RD bottom plate (1) between the
LH RD side plate (5) and RD front frame (4) and fix the
RD bottom plate (1) to the LH RD side plate (5) with
the flange bolt (2) on the outside and the flange nut (3)
on the inside. Now tighten up the flange bolts (2) and
flange nuts (3).

Do the same for the right-hand side.

T
N
-
O
Z
L

4KAABAJAP0O08A

4KAABAJAPOO7A

(1) RD bottom plate (LD:<8>, HD:<8>) W@) @ @ @

(2) Flange bolt (LD:<15>, HD:<17>)

(3) Flange nut (LD:<17>, HD:<22>) 4KAABAJAPO09A

(4) RD front frame (LD:<1>, HD:<1>)

(5) LH RD side plate (LD:<2>, HD:<2>) gﬁ gg roar ggte (&fg:’ :E?;Zj)

(6) RH RD side plate (LD:<3> HD:<3>) () Flange bo/t};L D-<155, HD:<17%)

5. As shown in the figure, put the RD top cover (5) (4) Flange nut (LD:<17>, HD:<22>)
between the RD rear plate (1) on the outside and the (5) RD top cover (LD:<4>, HD:<4>)
RD rear stay (2) on the inside. (6) RH RD side plate (LD:<3>, HD:<3>)
Apply the five flange bolts (3) from outside to inside. 6. As shown in the figure, apply the two flange bolts (2)
Apply the flange nuts (4) from inside to install the RD upward from the bottom of RD front frame (6). Using
rear plate (1) and RD rear stay (2) at the bottom of RD the two flange bolts (2) and two upper cap nuts (3),
top cover (5). ) install the handrail (1), two plain washers (4) and two
Then apply the two flange bolts (3) f.ron.”n outside to spring lock washers (5) to the top of RD front frame (6).
inside. Apply the flange nuts (4) from inside to fit the Then tighten up the flange bolts (2) and cap nuts (3).

left and right L-shaped joints of RD rear stay (2) to the
LH RD side plate and RH RD side plate. Now tighten
up the flange bolts (3) and flange nuts (4).



4KAABAJAP010A

[HD|

Top view of
switch arm mount

s Front
®

@
®

4KAABAJAPO11A

(1) Handrail (LD:<10>, HD:<10>)

(2) Flange bolt (LD:<16>, HD:<19>)

(3) Cap nut (LD:<18>, HD:<25>)

(4) Plain washer (LD:<20>, HD:<27>)

(5) Spring lock washer (LD:<21>, HD:<28>)
(6) RD front frame (LD:<1>, HD:<1>)

7. [ONLY FOR HD]
As shown in the figure, using the two lower flange bolts
(5) and the two inner flange nuts (8), install the RH
duct cover (2) inside the RD front frame (10). Do the
same for the LH duct cover (1).
As shown in the figure, apply the two flange bolts (6)
from outside the top left and right and the two flange
bolts (7) from the top center to assemble the RD upper
stay (3) to the RD front frame (10). Then apply the two
M6 flange nuts (8) and two M12 flange nuts (9) from
behind.
Tighten up all the flange bolts and flange nuts that are
mentioned in STEP 7 above.
As shown in the figure, apply the two flange bolts (5)
from outside and the two flange nuts (8) from inside to
install the switch arm (4) to the RH duct cover (2).
Then tighten up the two flange bolts (5) and flange
nuts (8).

(1) LH duct cover (HD:<11>)
(2) RH duct cover (HD:<12>)
(3) RD upper stay (HD:<14>)
(4) Switch arm (HD:<13>)

(5) Flange bolt (HD:<17>)

(6) Flange bolt (HD:<18>)

(7) Flange bolt (HD:<20>)

(8) Flange nut (HD:<22>)

(9) Flange nut (HD:<23>)
(10) RD front frame (HD:<1>)

8. [ONLY FOR HD]
As shown in the figure, apply the four screws (3) from
outside to install the stay (1) and the bracket (2) onto
the LH RD side plate (A) with these screws (3) and four
nuts (4).
Then tighten the screws (3) and the nuts (4) securely.

4KAABAJAPO22A

(A) LH RD side plate
(H) Hole

(1) Pipe rake stay (HD:<30>)
(2) U bracket (HD:<31>)

(3) Screw (HD:<32>)

(4) Nut (HD:<33>)

T
2
-
©)
pa
L




T
N
-
O
Z
L

Remove the rake (B) from the grass catcher and set
the rake (B) into the stay (1) and the bracket (2).

4KAABAJAP023A

(1) Pipe rake stay (HD:<30>) (B) Rake

(2) U bracket (HD:<31>)

9. Peel the paper off the KUBOTA label (1) and stick the
KUBOTA label (1) on the RD top cover (2) as shown in
the figure.

4KAABAJAPO13A

(1) KUBOTA label (LD:<24>, HD:<34>)
(2) RD top cover (LD:<4>, HD:<4>)
(3) Cap nut (LD:<19>, HD:<26>)

B INSTALLATION OF REAR DISCHARGE
MOUNTING HARDWARES

<Low Dump>

1. As shown in the figure, install the RD upper stay (1)
and two RD lower stays (2) to the frame (A) with the
original bolts (B) and nuts (C).

4KAABAJAPO14A

4KAABAJAPO15A

(1) RD upper stay (LD:<12>)
(2) RD lower stay (LD:<13>)

(A) Frame
(B) Original bolt
(C) Original nut



<High Dump>

1. As shown in the figure, install the two RD lower stays M
(1) behind the frame (A) on both sides with four bolts
(2), four nuts (3) and eight washers (4).

2. Securely tighten four bolts (2) and four nuts (3).

T
2
-
©)
pa
L

&/

!

™

\
DR
®

&

&

4KAABAJAPO17A

&)

4KAABAJAP0O16A

(1) RD lower stay (HD:<156>)  (A) Frame
(2) Bolt (HD:<21>)

(3) Nut (HD:<24>)

(4) Washer (HD:<29>)

NOTE :
A Tightening torque:
. 77.5t090.2 N-m
Required torque | M12 7.910 9.2 kgf-m
4KAABAJAPO18A
B MOUNTING THE REAR DISCHARGE (1) RD lower stay (LD:<13>)  (A) Rear discharge
(2) RD upper stay (LD:<12>)  (B) Bottom rod of rear discharge
<Low Dump> ) .
. ) . (3) Handrail (LD:<10>) (C) Pin of RD upper stay
1. As shoyvn in the figure, assemble the wire (2) and two (4) Rear handle (LD:<9>) (D) Switch plate
snap pins (1). (5) Switch arm (LD:<11>) (F) "FORWARD"

(6) Snap pin (LD:<22>)

4. Then lift up the rear discharge (A) a little and set its two
holes to the pins (C) of RD upper stay (2).

5. Set the snap pins (6) into the holes of RD upper stay
(2)'s two pins (C).
Make sure that the switch arm (5) is in contact with the
switch plate (D).

4KAABAJAPO024A

(1) Snap pin (LD:<22>)
(2) RD assy wire (LD:<23>)

2. Holding the handrail (3) and the rear handle (4), hook
the bottom rod (B) of rear discharge (A) on the RD
lower stay (1) on each side.

3. Holding the handrail (3) and the rear handle (4), tilt the
rear discharge (A) forward until the rear discharge (A)
contacts the pins (C) of RD upper stay (2).



T
N
-
O
Z
L

<High Dump>

1. Holding the handrail (2) and the rear handle (3), hook
the bottom rod (B) of rear discharge (A) in the notch
(C) of RD lower stay (1) on each side.

2. Holding the handrail (2) and the rear handle (3), tilt the
rear discharge (A) forward.

D]

4KAABAJAPO19A

View around the LH RD lower stay |

4KAABAJAPO20A

(1) RD lower stay (HD:<15>)
(2) Handrail (HD:<10>)
(3) Rear handle (HD:<9>)

(A) Rear discharge

(B) Bottom rod of rear discharge
(C) Notch of RD lower stay

(F) "FORWARD"

3. Match the hole center of RD upper stay boss (D) with
that of frame boss (C), all on both sides.

4. Insert the two original mount pins (A) into the holes of
RD upper stay boss (D) and frame boss (C) on both
sides.

Make sure that the switch arm (1) is in contact with the
switch plate (E).
HD
e \
ogih e
<
o ‘// {
4KAABAJAPO21A L # \ ([ T® P

(1) Switch arm (HD:<13>) (A) Mount pin (original)

(B) Rear discharge

(C) Frame boss

(D) Boss of RD upper stay

(E) Switch plate



AVANT D'INSTALLER LE KIT DE
DECHARGE ARRIERE

A\ Lire toutes les instructions et les consignes de sécurité
de ce manuel et sur les autocollants de sécurité
apposeés sur la machine.

A Suspendre un signe "NE PAS
FONCTIONNER" dans le poste de I'opérateur.

A ATTENTION

Pour éviter des blessures corporelles:

A Stationnez la machine sur une surface de
niveau et ferme.

A Serrer le frein de stationnement.

A Arréter le moteur et retirer la clé de contact.

B VERIFICATION DES PIECES ET LISTE
DES PIECES

NOTE :

A\ Se reporter a la figure, controlez les piéces par rapport
a la liste des pieces.

A <>: No. de référence dans la LISTE DES PIECES

FAIRE

[Piéces du kit de décharge arriére LD]

4KAABAJAP001A

[Liste des piéces du kit de décharge arriére LD]

N° de
réfé- | REFERENCE DESCRIPTION QTE REMAR-
QUES
rence
1 K6313-9501-0 | CHASSIS AVANT RD 1
) K6313.9502.0 | PLAQUE DE GAUCHE 1
RD
3 K6313-9503-0 | PLAQUE DE DROITERD | 1
COUVERCLE
4 K6313-9504-0 | & \oenieUr RD 1
PLAQUE
5 | KB313-9515-0 | |\ TERMEDIAIRE RD 2
6 K6313-9506-0 | MONTANT ARRIERERD | 1
7 | K6313-9514-0 | PLAQUE ARRIERE RD 1
8 | K6313-9505-0 | PLAQUE DE FOND RD 2
9 | K6313-9507-0 | POIGNEE ARRIERE RD 1
10 | K2561-5528-0 | MAIN COURANTE 1
BRAS DE
1| KE312-9511-0 | |\ \TERRUPTEUR !
12 | Ke312-9508.0 | IONTANT SUPERIEUR 1
RD
13 | K6312-9509.0 | MONTANT INFERIEUR 5
RD
BOULON A
14| 01754-50610 | (0 EoeTTE 8 | M6x10
BOULON A
15| 0175450614 | (" “or oo 29 | M6x14
BOULON A
16| 0175451040 | (" or e 2 | M10x40
17 02751-50060 | ECROU A COLLERETTE | 37 | M6
18 | K2561-5529-0 | ECROU BORGNE 2 | M10
19 | K2563-6269-0 | ECROU BORGNE 8 | M6
20 | 04011-50100 | RONDELLE PLATE 2
21 04512-50100 | RONDELLE ELASTIQUE | 2
22 | 05516-51200 | GOUPILLE A PRESSION | 2
23 | K6312-9516.0 | CABLE DASSEMBLAGE ]
RD
24 | K1162-6525-2 | ETIQUETTE KUBOTA 1
25 | K6313-9551-0 | MANUEL DE MONTAGE | 1 | Cor®

2
<
O
Z
<
14
o




FRANGAIS

[Pieces du kit de décharge arriére HD]

[Liste des piéces du kit de décharge arriére HD]

'\:éf?;-e REFERENCE DESCRIPTION qre | REMAR-
rence QUES
1 K6313-9501-0 | CHASSIS AVANT RD 1
2 | K6313-9502-0 | PLAQUE DE GAUCHERD | 1
3 | K6313-9503-0 | PLAQUE DE DROITERD | 1
4 | K6313-9504-0 gSggEEﬁfRD 1
5 | K6313-9515-0 :DI\IL'I"AEQRUI\/IEEDIAIRE RD 2
6 | K6313-9506-0 | MONTANT ARRIERE RD 1
7 | K6313-9514-0 | PLAQUE ARRIERE RD 1
8 | K6313-9505-0 | PLAQUE DE FOND RD 2
9 K6313-9507-0 | POIGNEE ARRIERE RD 1
10 | K2561-5528-0 | MAIN COURANTE 1
0 [rassssizo| SUERSERE .
12 | K6313-9513-0 gS%%ENRDCL'J‘EDEDRO'TE 1
13 | K6313-9511-0 E,mSEgﬁupTEUR 1
14 | K6313-9508-0 :\?ASNTANT SUPERIEUR )
15 | K6313-9509-0 I\R/ISNTANT INFERIEUR )
16 | 01754-50610 | BOULONA COLLERETTE | 8 | M6x10
17 | 01754-50614 | BOULONA COLLERETTE | 35 | M6x14
18 | 01754-50620 | BOULONA COLLERETTE | 2 | M6x20
19 | 01754-51040 | BOULONA COLLERETTE | 2 | M10x40
20 | 01774-51225 | BOULONACOLLERETTE | 2 | M12x25
21 | 01133-51245 | BOULON PRISONNIER 4 | M12x45
22 | 02751-50060 | ECROU A COLLERETTE | 45 | M6
23 | 02771-50120 | ECROU A COLLERETTE 2 | M12
24 | 02174-50120 | ECROU A SIX PANS 4 | M12
25 | K2561-5529-0 | ECROU BORGNE 2 | Mm10
26 | K2563-6269-0 | ECROU BORGNE 8 | M6
27 | 04011-50100 | RONDELLE PLATE 2
28 | 04512-50100 | RONDELLE ELASTIQUE 2
29 | 32751-1495-0 | RONDELLE 8
30 | K6313-9517-0 gﬁ’ ';E’;;B EBOYAU 1
31 | K6313-6475-0 | SUPPORT EN U 1
32 | 03024-60410 | VIS PRISONNIERE 4
33 | 02054-50040 | ECROU A SIX PANS 4
34 | K1162-6525-2 | ETIQUETTE KUBOTA 1
35 | K6313-9551-0 | MANUEL DE MONTAGE | 1 | Cette

feuille




B MONTAGE DE LA DECHARGE ARRIERE

1. Comme cela est indiqué sur la figure, montez les 2
plaques intermédiaires RD (2) derriére le couvercle
supérieur RD (1) avec 8 écrous borgnes (3) de
I'extérieur du couvercle supérieur RD (1).

A l'intérieur

A |’extérieur/‘o—\
4KAABAJAPO03B H/@)/ ‘

(1) Couvercle supérieur RD (LD:<4>, HD:<4>)
(2) Plaque intermédiaire RD (LD:<5>, HD:<5>)
(3) Ecrou borgne (LD:<19>, HD:<26>)

2. [POURLD]
Comme cela est indiqué sur la figure, placez les
boulons a collerette (4) (4 de chaque cbété) de
I'extérieur pour installer la plaque latérale RD de
gauche (2) et la plaque latérale RD de droite (3) sur le
chassis avant RD (1). Serrez les 8 écrous a collerette
(5) derriere le chassis avant RD (1).
A ce moment-1a, montez le bras de l'interrupteur (6)
comme cela est indiqué sur la figure. En utilisant les 2
boulons a collerette supérieurs (4) sur la plaque
latérale RD de droite, fixez le bras de l'interrupteur (6)
a l'extérieur de la plaque latérale RD de droite (3).
[POUR HD]
Comme cela est indiqué sur la figure, placez les
boulons a collerette (4) (4 de chaque cbété) de
I'extérieur pour installer la plaque latérale RD de
gauche (2) et la plaque latérale RD de droite (3) sur le
chassis avant RD (1). Serrez les écrous a collerette (5)
derriere le chassis avant RD (1).

D]

4KAABAJAP0O04A

HD|

4KAABAJAP0O05A

2
<
O
Z
<
14
o

(1) Chassis avant RD (LD:<1>, HD:<1>)

(2) Plaque latérale RD de gauche (LD:<2>, HD:<2>)
(3) Plaque latérale RD de droite (LD:<3>, HD:<3>)
(4) Boulon a collerette (LD:<15>, HD:<17>)

(5) Ecrou a collerette (LD:<17>, HD:<22>)

(6) Bras de l'interrupteur (LD:<11>)

3. Comme cela est indiqué sur la figure, montez le
couvercle supérieur RD (1) sur les montants
supérieurs de la plaque latérale RD de gauche et la
plaque latérale RD de droite avec les boulons a
collerette (3) (4) (5 de chaque cété) a l'extérieur du
couvercle supérieur RD (1) et 10 écrous a collerette
(5) derriere.

Puis montez la poignée arriére RD (2) sur le couvercle
supérieur RD (1) avec les 2 boulons a collerette (4) a
I'extérieur du couvercle supérieur RD (1) et les 2
écrous a collerette (5) derriére.

Serrez tous les boulons a collerette et les écrous a
collerette qui sont mentionnés dans I'ETAPE 3 ci-
dessus.

4KAABAJAPOOBA

(1) Couvercle supérieur RD (LD:<4>, HD:<4>)
(2) Poignée arriere RD (LD:<9>, HD:<9>)

(3) Boulon a collerette (LD:<14>, HD:<16>)
(4) Boulon a collerette (LD:<15>, HD:<17>)
(5) Ecrou a collerette (LD:<17>, HD:<22>)




4. Comme cela est indiqué sur la figure, placez la plaque
de fond RD (1) derriere la plaque latérale RD de
gauche (5). Placez les 4 boulons a collerette (2) de
I'extérieur et les écrous a collerette (3) de l'intérieur
pour fixer la plaque de fond RD (1) au fond de la
plaque latérale RD de gauche (5).

A ce moment-1a, placez la plaque de fond RD (1) entre
la plaque latérale RD de gauche (5) et le chassis avant
RD (4) et fixez la plaque de fond RD (1) a la plaque
latérale RD de gauche (5) avec le boulon a collerette
(2) a I'extérieur et I'écrou a collerette (3) a l'intérieur.
Serrez maintenant les boulons a collerette (2) et les
écrous a collerette (3).

Faites de méme pour le c6té de droite.

4KAABAJAP0O08A

2]
<
O
Z
<
o
L.

4KAABAJAP007A

(1) Plaque de fond RD (LD:<8>, HD:<8>)

(2) Boulon a collerette (LD:<15>, HD:<17>)

(3) Ecrou a collerette (LD:<17>, HD:<22>)

(4) Chassis avant RD (LD:<1>, HD:<1>)

(5) Plaque latérale RD de gauche (LD:<2>, HD:<2>)
(6) Plaque latérale RD de droite (LD:<3>, HD:<3>)

@ D @

(1) Plaque arriere RD (LD:<7>, HD:<7>)

(2) Montant arriere RD (LD:<6>, HD:<6>)

(3) Boulon a collerette (LD:<15>, HD:<17>)

(4) Ecrou a collerette (LD:<17>, HD:<22>)

(5) Couvercle supérieur RD (LD:<4>, HD:<4>)

(6) Plaque latérale RD de droite (LD:<3>, HD:<3>)

4KAABAJAPO0O9A

5. Comme cela est indiqué sur la figure, placez le
couvercle supérieur RD (5) entre la plaque arriéere RD
(1) sur l'extérieur et le montant arriere RD (2) sur
l'intérieur.

Placez les 5 boulons a collerette (3) de I'extérieur vers
l'intérieur. Placez les écrous a collerette (4) de montez la main courante (1), 2 rondelles plates (4) et
I'intérieur pour installer la plaque arriere RD (1) et le 2 rondelles élastiques (5) au sommet du chassis avant
montant arriére RD (2) au fond du couvercle supérieur RD (6).

RD (5). Puis serrez les boulons a collerette (2) et les écrous
Puis placez les 2 boulons a collerette (3) de I'extérieur borgnes (3).

vers l'intérieur. Placez les écrous a collerette (4) de

I'intérieur pour qu'ils s'emboitent dans les joints en L

de gauche et de droite du montant arriere RD (2) sur

la plaque latérale RD de gauche et la plaque latérale

RD de droite. Serrez maintenant les boulons a

collerette (3) et les écrous a collerette (4).

6. Comme cela est indiqué sur la figure, placez les 2
boulons a collerette (2) vers le haut a partir du fond du
chassis avant RD (6). En utilisant les 2 boulons a
collerette (2) et 2 écrous borgnes supérieurs (3),



Vue d'en haut du
montage du bras
de l'interrupteur
mdp Avant 9
® <
O
@ Z
<
4KAABAJAPO10A 4KAABAJAP011B @ E
(1) Main courante (LD:<10>, HD:<10>) (1) Couvercle du conduit de gauche (HD:<11>)
(2) Boulon a collerette (LD:<16>, HD:<19>) (2) Couvercle du conduit de droite (HD:<12>)
(3) Ecrou borgne (LD:<18>, HD:<25>) (3) Montant supérieur RD (HD:<14>)
(4) Rondelle plate (LD:<20>, HD:<27>) (4) Bras de l'interrupteur (HD:<13>)
(5) Rondelle élastique (LD:<21>, HD:<28>) (5) Boulon a collerette (HD:<17>)
(6) Chassis avant RD (LD:<1>, HD:<1>) (6) Boulon a collerette (HD:<18>)
(7) Boulon a collerette (HD:<20>)
7. [UNIQUEMENT POUR HD] (8) Ecrou a collerette (HD:<22>)
Comme cela est indiqué sur la figure, en utilisant les 2 (9) Ecrou & collerette (HD:<23>)
boulons a collerette inférieurs (5) et les 2 écrous a (10) Chéssis avant RD (HD:<1>)

collerette internes (8), montez le couvercle du conduit
de droite (2) a l'intérieur du chéssis avant RD (10).
Faites de méme pour le couvercle du conduit de
gauche (1).

Comme cela est indiqué sur la figure, placez les deux
boulons a collerette (6) de I'extérieur en haut a gauche
et a droite et les 2 boulons a collerette (7) du centre en
haut pour monter le montant supérieur RD (3) sur le
chéssis avant RD (10). Puis montez les 2 écrous a
collerette M6 (8) et 2 écrous a collerette M12 (9) par
derriére.

Serrez tous les boulons a collerette et les écrous a
collerette qui sont mentionnés dans I'ETAPE 7 ci-
dessus.

Comme cela est indiqué sur la figure, placez les 2
boulons a collerette (5) de I'extérieur et les 2 écrous a
collerette (8) de l'intérieur pour monter le bras de
l'interrupteur (4) sur le couvercle du conduit de droite
(2). Puis serrez les 2 boulons a collerette (5) et les
écrous a collerette (8).

8. [UNIQUEMENT POUR HD]
Comme cela est indiqué sur la figure, appliquez les
quatre vis (3) depuis l'extérieur pour installer le
montant (1) et le support (2) sur la plaque latérale RD
de gauche (A) avec ces vis (3) et quatre écrous (4).
Puis resserrez bien les vis (3) et les écrous (4).

4KAABAJAPO22A

(1) Montant de boyau du réteau (A) Plaque latérale RD de
(HD:<30>) gauche

(2) Support en U (HD:<31>) (H) Trou

(3) Vis (HD:<32>)

(4) Ecrou (HD:<33>)



2]
<
O
Z
<
o
L.

Retirez le rateau (B) du bac de ramassage et mettez
le rateau (B) en place sur le montant (1) et le support

(2).

4KAABAJAPO023A

(1) Montant de boyau du rateau (B) Rateau
(HD:<30>)
(2) Support en U (HD:<31>)

9. Enlevez le papier couvrant I'étiquette KUBOTA (1) et
collez-la sur le couvercle supérieur RD (2) comme
cela est indiqué sur la figure.

4KAABAJAPO13A

(1) Etiquette KUBOTA (LD:<24>, HD:<34>)
(2) Couvercle supérieur RD (LD:<4>, HD:<4>)
(3) Ecrou borgne (LD:<19>, HD:<26>)

B INSTALLATION DU MATERIEL DE
MONTAGE DE LA DECHARGE ARRIERE

<LD>

1. Comme cela est indiqué sur la figure, montez le
montant supérieur RD (1) et 2 montants inférieurs RD
(2) surle chassis (A) avec les boulons (B) et les écrous
(C) d'origine.

. ——
&:‘_—‘-

4KAABAJAPO14A

4KAABAJAPO15A

(1) Montant supérieur RD (LD:<12>)
(2) Montant inférieur RD (LD:<13>)

(A) Chéassis
(B) Boulon d'origine
(C) Ecrou d'origine



<HD>

1. Comme cela est indiqué sur la figure, montez les deux
montants inférieurs RD (1) derriére le chassis (A) sur
les deux cotés avec quatre boulons (2), quatre écrous
(3) et huit rondelles (4).

2. Serrez bien les quatre boulons (2) et les quatre écrous

3).

&/

M
R
O QU®

&

X

&)

|

4KAABAJAPO16A

(1) Montant inférieur RD (HD:<15>)
(2) Boulon (HD:<21>)

(3) Ecrou (HD:<24>)

(4) Rondelle (HD:<29>)

(A) Chéssis

NOTE :
A Couple de serrage:

77,5 a 90,2 N-m
7,9 29,2 kgf-m

Couple de

. M12
serrage requis

B MONTAGE DE LA DECHARGE ARRIERE

<LD>

1. Comme cela est indiqué sur la figure, assemblez le
cable (2) et deux goupilles a pression (1).

4KAABAJAP024A

(1) Goupille a pression (LD:<22>)
(2) Cable d'assemblage RD (LD:<23>)

2. Entenantla main courante (3) et la poignée arriere (4),
accrochez la tige du fond (B) de la décharge arriére (A)
sur le montant inférieur RD (1) de chaque cété.

3. Entenantla main courante (3) et la poignée arriere (4),
faites basculer la décharge arriére (A) vers l'avant
jusqu'a ce que la décharge arriere (A) touche les
goupilles (C) du montant supérieur RD (2).

D]

&

4KAABAJAPO17A

4KAABAJAP018A

(1) Montant inférieur RD (LD:<13>)  (A) Décharge arriere

(2) Montant supérieur RD (LD:<12>) (B) Tige de fond de la
(3) Main courante (LD:<10>) décharge arriére

(4) Poignée arriere (LD:<9>) (C) Goupille du montant

(5) Bras de l'interrupteur (LD:<11>) supérieur RD
(6) Goupille a pression (LD:<22>) (D) Plaque de
l'interrupteur

(F) "MARCHE AVANT"

4. Puis soulevez légérement la décharge arriere (A) et
placez ses deux trous au niveau des goupilles (C) du
montant supérieur RD (2).

5. Placez les goupilles a pression (6) dans les trous des
2 goupilles (C) du montant supérieur RD (2).
Assurez-vous que le bras de l'interrupteur (5) soit au
contact de la plaque de l'interrupteur (D).

2
<
O
Z
<
14
o




2]
<
O
Z
<
o
L.

<HD>

1. Entenantla main courante (2) et la poignée arriére (3),
accrochez la tige du fond (B) de la décharge arriére (A)
dans I'encoche (C) du montant inférieur RD (1) de
chaque coté.

2. Entenantla main courante (2) et la poignée arriere (3),
faites basculer la décharge arriere (A) vers I'avant.

D]

4KAABAJAPO19A

Vue autour du montant inférieur RD de gauche |

4KAABAJAP020B

(1) Montant inférieur RD (HD:<15>) (A) Décharge arriere
(2) Main courante (HD:<10>) (B) Tige de fond de la
(3) Poignée arriere (HD:<9>) décharge arriere
(C) Encoche du
montant inférieur RD
(F) "MARCHE AVANT"

3. Faites coincider le centre du trou du moyeu du

montant supérieur RD (D) avec celui du moyeu du
chassis (C), des deux cbtés.

4. Introduisez les 2 goupilles de montage d'origine (A)

dans les trous du moyeu du montant supérieur RD (D)
et du moyeu du chassis (C) des deux cbtés.
Assurez-vous que le bras de l'interrupteur (1) soit au
contact de la plaque de l'interrupteur (E).

4KAABAJAPO21A

(1) Bras de l'interrupteur
(HD:<13>)

(A) Goupille de montage
(d'origine)

(B) Décharge arriere

(C) Moyeu du chéassis

(D) Moyeu du montant
supérieur RD

(E) Plaque de l'interrupteur



